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MILL'

7-0215-001542(5002660)

CERTIFICATES

SeAH SeAH Steel Corp.

S QUALITY

2008.07.18

47L1-C45661-TJFE(0501844)

COMMODITY E.R.W STEEL PIPE ~ e . STOME DUFERCO_SA
A % 5 A (F)Ml oF M B 7 & A
SPECIFICATION API 5LE PSL1/ASTM AS3B(2007) AD OFFICE ; BONGNAE-DONG 1GA. JUNG-GU, SEOUL. KORE 5 ) SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
@ o} _ . - ;
HEAT NO. | TypE = B oz % % QUANTITY . =
NO. | (BATCH NO.) ORDER SIZE g 4 % 2 o FEWT | REMARK
*1 PCsS TOTAL LENGTH WEIGHT
— | SB10229 ) . )
5 | (sA17081040)| BBE 12 X 0.225 X 6.120 M 143 875.160 M 39.146
| smos269 : . oe
6 |(sH17081050)| BBE 12 X 0.225 X 6.120 M 101 618.120 M 27649
. 1
myorosTatic | N |vo|F|s|c|rulB|n|c|F|r|rF| zinc coatin CURMICAL COMPOSITIGNGE) TENSILE TEST R
TEST -|TI|L|{H|O|JEA|E|R|R|L|L]JEL TEST (Gage Length : 50mm) (T) HARD-| HEAT | PROTECTIVE
DISMIAIOIMISGINITIUfALAIVA — NESS |TREAT| COATING &
HEAT NO ssec R| 7 |SE[T]C R Dl DT Rl 6 ET | weiam or| | 2|2 {c|si| wn|p|s |culst|cr|wo| v |cmo| | 1ENSILE| YieLD | L |ENE-|sHEAR TEST | MENT | LINING
xo. haara 30.) 2 ey g E|0T|N v E S & 20N coat m m £ 1| STRENGTH| STRENGTH RGY [AREA
. . N 2| ] i _ -ING | B E L -
) psi | Ufulgol]d : s : BN C-S|ALk) [ > 3 lzl2lzlz2l3 % o [T
L N[N ol M N . . SN_{'NESS [P
%2 G N |causs| +3 G <4 |+5 | +6 *7 «§ [sg] PSI PS1 1410 JJould % 11
7% 30 WAX | 26 120 | 30 | 30 |40[40{40]15|80
SPEC MIN 60000 | 35000
5| sB10229 40 [Gc|6| 6 |G G H |15 1] 63 [13]5
(SHI7081040) P 14| 1| 64 |15(7 TR 1]1]|R|1 T 51480 | 38 G
P l1a] 2| 62 [13| 7 |TR|TR| 1 |TR|1 Wl 72690
6| SB96260 740 |6|l6| 6 |G G Ho|14] 1| 67 [11]8
(SHI7081050) P {13268 |11]|8|1]|1]|1|m®|1 T| 68270 | 50060 | 38 G
P [14|TR| 67 | 9 |10|TR|TR| 1 |TR|1 W| 73830
Mokl - e 9 | DESCRIPTION OF GOODS : 1.409.329 NT (+/- 10 PCT.)RIE ERW PIPES / GRADE: API 5L-B/ ASTM AS3B.GRADE:P SL-B/ ASTM AS3B.
. » ERTIES SAME AS TENSILE TEST & IMPACTST
0 | Refer To The Attached H
T | Section Designation m
E !

Surveyor

AND/OR MONETARY PROBLEMS.

FURTHERMORE ,

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
SPECIFICATION AND THE RESULTS OF ALL TEST
+ THE USE OF THE MATERIAL O:Hnam THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

ANY ORGANTZATION OR PERSON(S) WHO cw_meFim.: MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE

ARE ACCEPTABLE.

231)

Manager of Q.M Dept.

T E. KIM




